

## TEST REPORT

|                      |                           |                    |            |
|----------------------|---------------------------|--------------------|------------|
| <b>Report Ref.</b>   | LEI18032144A Supplemented |                    |            |
| <b>Date Received</b> | 13/03/2018                | <b>Date Issued</b> | 27/03/2018 |

|                                   |  |
|-----------------------------------|--|
| <b>Company Name &amp; Address</b> | T D G Texteis Dillmann & Gomes LDA<br>Rua Dr Joaquim Morais Junior<br>Vila Nova de Gaia, 4410-066<br>PRT |
| <b>Contact Name</b>               | Christina Gomes  |

|                                 |                                 |
|---------------------------------|---------------------------------|
| <b>Sample Description</b>       | Double Oven Gloves              |
| <b>Colour</b>                   | Printed Fabric                  |
| <b>Supplier</b>                 | TDG Texteis Dillman & Gomes LDA |
| <b>Quoted Fibre Composition</b> | 85% Polyester, 15% Other Fibres |
| <b>Specification Number</b>     | 4 Samples                       |
| <b>Retailer</b>                 | General                         |

| Test                                    | Method        | Sample | Result      |
|---|---------------|--------|-------------|
| Clause 4.1 - Washing                    | BS 6526: 1998 |        | See Results |
| Clause 4.2.1 - Safe Ironing             | BS 6526: 1998 |        | See Results |
| Clause 4.2.2 - Multi layer construction | BS 6526: 1998 |        | See Results |
| Clause 4.2.3 - Thickness                | BS 6526: 1998 |        | See Results |
| Clause 4.4 - Dimensions                 | BS 6526: 1998 |        | See Results |

Tests marked (^) in this report have been performed by an approved 3rd party laboratory.  
Tests marked (\*) in this report are not included in our UKAS scope of accreditation.

Please Note: The pH will follow on report number LEI18032150A once completed.  
Please Note: The AZO will follow on report number LEI18032152A once completed.  
Please Note: The Contract Heat will follow on report number LEI18032200A once completed.



Joanne McGee  
(Jobsheet Technician)

**Clause 4.1 - Washing BS 6526: 1998**  
**Conditioning Parameters: 20°C±2°C & 65% rH±4% rH**

|  | Results                        |
|--|--------------------------------|
|  |                                |
|  |                                |
| CLAUSE 4.1 - The Samples Are Tested After Washing In Accordance With : |                                |
| Cleansing procedure :  | 4N @ 40°C                      |
| Drying procedure:  | Flat dry (Reshape whilst damp) |

Overall Test Result: See Results  
Uncertainty: 1/2 grade

**Clause 4.2.1 - Safe Ironing BS 6526: 1998**  
**Conditioning Parameters: 20°C±2°C & 65% rH±4% rH**

|  | Results          |
|--|------------------|
|  |                  |
|  |                  |
| CLAUSE 4.2.1 - Safe Ironing Temperature                    |                  |
| The safe ironing temperature shall not be less than 220°C. | Pass             |
| There shall be no sticking of the surface to the block     | Pass             |
| Any discoloration  | No discoloration |
|  |                  |
| Overall test results                                       |                  |
| The safe ironing temperature requirements - Clause 4.2.1   | Pass             |
| Comments   |                  |

Overall Test Result: See Results  
Uncertainty: 1/2 grade

**Clause 4.2.2 - Multi layer construction BS 6526: 1998**  
**Conditioning Parameters: 20°C±2°C & 65% rH±4% rH**

|  | Results                         |
|--|---------------------------------|
|  |                                 |
|  |                                 |
| CLAUSE 4.2.2 - Multi-Layer Constructions Of Oven Gloves.           |                                 |
| Any separation or deformation (Req - No separation or deformation) | No separation or deformation    |
| Insulation uniformity (Req- Insulation must remain uniform)        | The insulation remained uniform |
|  |                                 |
| Overall test results   |                                 |
| The multi layer construction requirements - Clause 4.2.2           | Pass                            |

Overall Test Result: See Results  
Uncertainty: 1/2 grade

**Clause 4.2.3 - Thickness BS 6526: 1998**  
**Conditioning Parameters: 20°C±2°C & 65% rH±4% rH**

|  | Results |
|--|---------|
|  |         |
|  |         |
| CLAUSE 4.2.3 - Thickness of Material Covering Back of Hand - Non-Reversible Gloves Only. |         |
| Thickness (1.5mm min)  | 4.25 mm |
|  |         |
| Overall test results   |         |
| 3. The thickness requirements - Clause 4.2.3   | Pass    |

Overall Test Result: See Results  
Uncertainty: ±1%

**Clause 4.4 - Dimensions BS 6526: 1998**  
**Conditioning Parameters: 20°C±2°C & 65% rH±4% rH**

|   | Results |
|---|---------|
|   |         |
|   |         |
| Clause 4.4 - Dimensions (see below)       |         |
| Inside Length of Pocket (190mm min)       | 210 mm  |
| Inside Width of Pocket (140mm min)        | 160 mm  |
| Length of Joining Material (400mm min)    | 435 mm  |
|   |         |
| Overall test results                      |         |
| The dimensional requirements - Clause 4.4 | Pass    |

Overall Test Result: See Results  
Uncertainty: ±2%

*This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or willful misconduct.*

*The reported expanded uncertainty is based on a standard uncertainty multiplied by a coverage factor of k = 2, providing a level of confidence of approximately 95 %. Any Pass/Fail statements do not take into account the Measurement of Uncertainty. The Uncertainty budgets are stated for each Test method, these are for reference, and should be considered when results are close to Specification Limits / Requirements.*